
Speed of opening, stability, descent rate

Inspection certificate number: EP_373.2025 Test Report

Manufacturer data

Manufacturer name: Supair SAS

Representative: Laurent Chiabaut

Street: Parc Altais / 34, rue Adrastée

Post code / Place: 74650 Chavanod

Country: France

Sample data

Name: Xlite Size: 110

Steerable 
(1)

: No Maximum weight in flight 
(2) [kg]: 110

Weight 
(3)

 [kg]: 0.96 Volume packed [cm
3]: 3000

Serial number: SA_Xlite_110

Test results
 (4)

Test no. 1 Test no. 2

Measured opening time [s]: 3.08 2.95

Unsteerable parachute and steerable parachute with locked controls  (if applicable)

Measured sink rate [m/s] (≤ 5.5): 5.22 5.05

Stability test: Stable Stable

Steerable parachute and steerable parachute with unlocked controls (if applicable)

Measured sink rate [m/s] (≤ 4.0): n/a n/a

Stability test: n/a n/a

Test of steerability: n/a n/a

Test data Test no. 1 Test no. 2

Place of test Villeneuve Villeneuve

Date of test 16.01.2025 27.05.2025

Atmosphere AGL [°C] 1 17

RH [%] 79 58

[hPa] 980 974

Wind [m/s] 0.4 0.2

Corrected mass with uncertainty (mcorr) [kg]: 90.7 94.0

If steerable with brake lock system

Place of test n/a n/a

Date of test n/a n/a

Atmosphere AGL [°C] n/a n/a

RH [%] n/a n/a

[hPa] n/a n/a

Wind [m/s] n/a n/a

Corrected mass with uncertainty (mcorr) [kg]: n/a n/a
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Strength test - 40 m/s opening shock

Inspection certificate number: EP_372.2025 Test Report

Manufacturer data

Manufacturer name: Supair SAS

Representative: Laurent Chiabaut

Street: Parc Altais / 34, rue Adrastée

Post code / Place: 74650 Chavanod

Country: France

Sample data

Name: Xlite Size: 110

Steerable No Maximum weight in flight 
(2) [kg]:110

Weight [kg] 0.96 Volume packed [cm
3]: 3000

Serial number: SA_Xlite_110

Test data 
(1)

Test no. 1 Test no. 2

Place of test St-Cierges St-Cierges

Date of test 08.04.2025 08.04.2025

Maximum weight [kg] 110 110

Inspector: Olivier Zoller Olivier Zoller

Atmosphere AGL

[°C] 5 11

RH [%] 65 45

[hPa] 951 951

Wind [m/s] 1.1 2

Test results Test no. 1 Test no. 2

Strength test (40m/s shock) POSITIVE POSITIVE

Aircraft speed uncertainty K=2 

[m/s] 
(2) 2.9 2.9
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